s=amranas. FCC RF Test Report Report No. : FR3D0607F

11AX20MIMO_Ant7_6855

Spectrum o
Ref Level 10.00 dBm Offset 15.69 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -9.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,400 MHz 200,000 kHz 6.82203 GHz -64.32 dBm -54.58 dB -14.58dB |
-32,400 MHz -21.600 MHz 200,000 kHz 6.82266 GHz -64.54 dBm -54.80 dB -14.86 dB |
-21.600 MHz -11.800 MHz | 200,000 kHz 6.84316 GHz -41.93 dBm -32.19.dB -12.15dB
-11.800 MHz | -10.800 MHz | 200,000 kHz | 6.84321 GHz -41.96 dBm | -32.21dB | -12.31dB
10.800 MHz 11.800 MHz | 200.000 kHz 6.86680 GHz -43.80 dBm -34.06 dB -14.16 dB
11.800 MHz 21,600 MHz | 200.000 kHz 6.86685 GHz -43.73 dBm -3398dB -13.95 dB
21,600 MHz 32,400 MHz | 200,000 kHz 6.88736 GHz -64.74 dgm -55.00 dB -15.04 dB
32,400 MHz 50,000 MHz | 200,000 kHz 6.80048 GHz -64.49 dBm -54.75 dB -14.75 dB
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Spectrum o

Ref Level 10.00 dBm Offset 15.71 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -12.65 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,100 MHz 200,000 kHz 6.81859 GHz -64.80 dBm -52.15dB -12.15dB
-32,100 MHz -21.400 MHz | 200,000 kHz 6.82290 GHz -65.20 dBm -52.55 dB -12.56 dB |
-21.400 MHz -11.700 MHz | 200,000 kHz 6.84330 GHz -45.56 dBm -32.51dB -12.90 dB
-11.700 MHz | -10.700 MHz | 200,000 kHz | 6.84331 GHz -45.72 dBm | -33.07dB | -13.17dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.86669 GHz -47.36 dBm -34.71dB -14.81 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.86682 GHz -47.41 dBm -34.76 dB -14.66 dB
21,400 MHz 32,100 MHz | 200,000 kHz 6.88708 GHz -65.19 dém -52.54 dB -12.56 dB
32,100 MHz 50,000 MHz | 200,000 kHz 6.80741 GHz -64.65 dBm -52.00 dB -12.00 dB
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11AX20MIMO_Ant7_6875

Spectrum o
Ref Level 10.00 dBm  Offset 15.92 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -10.22 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 6.84208 GHz -64.15 dBm -53.93 dB -13.93 dB
-31.950 MHz -21.300 MHz | 200,000 kHz 6.84306 GHz -64.46 dBm 54.24 dB -14.25dB |
-21.300 MHz -11.650 MHz | 200,000 kHz 6.86328 GHz -41.69 dBm -31.47 dB -11.41dB
-11.650 MHz | -10.650 MHz | 200,000 kHz | 6.86336 GHz -41.65 dBm | -3144dB -11.54dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.88665 GHz -43.50 dBm -33.29dB -13.39 dB
11,650 MHz 21,300 MHz | 200.000 kHz 6.88666 GHz -43.15 dam -32.94 dB -12.93 dB
21.300 MHz 31,950 MHz | 200,000 kHz 6.90694 GHz -64.62 dém -54.40 dB -14.41 dB
31.950 MHz 50,000 MHz | 200,000 kHz 6.90790 GHz -64.16 dBm -53.94 dB -13.94 dB
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Spectrum o

Ref Level 10.00 dBm Offset 15.81 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -12.70 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31,800 MHz 200,000 kHz 6.82799 GHz -64.14 dBm -51.44 dB -11.44 dB
-31.800 MHz -21.200 MHz | 200,000 kHz 6.84328 GHz -64.68 dBm -51.98 dB -12.06 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.86336 GHz -47.38 dBm -34.68 dB -14.65dB |
-11.600 MHz | -10.600 MHz | 200,000 kHz | 6.86341 GHz -47.46 dBm | -34.76dB  -14.86 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.88660 GHz -47.28 dBm -34.58 dB -14.68 dB
11.600 MHz 21,200 MHz | 200.000 kHz 6.88661 GHz -46.99 dBm -34.29 dB -14.28 dB
21.200 MHz 31,800 MHz | 200,000 kHz 6.90679 GHz -64.52 dém 51.82 dB -11.82 db
31.800 MHz 50,000 MHz | 200,000 kHz 6.90691 GHz -63.99 dBm -51.29 dB -11.29 dB
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11AX20MIMO_Ant7_6895

Spectrum o
Ref Level 10.00 dBm Offset 16.06 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -10.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.86113 GHz -63.61 dBm -53.41dB -13.41dB
-31.650 MHz -21.100 MHz | 200,000 kHz 6.86344 GHz -63.74 dBm -53.54 dB -13.65dB |
-21.100 MHz -11.550 MHz | 200,000 kHz 6.88345 GHz -43.98 dBm -33.78 dB -13.77 dB
-11.550 MHz | -10.550 MHz | 200,000 kHz | 6.88345 GHz -44.13 dBm | -33.92dB | -14.02dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.90655 GHz -44.31 dBm -34.11dB -14.21dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.90657 GHz -44.46 dBm -34.26 dB -14.24 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.92650 GHz -64.00 dém 53.79.dB -13.97 db
31.650 MHz 50,000 MHz | 200,000 kHz 6.93580 GHz -63.70 dBm -52.49 dB -13.49 dB
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Ref Level 10.00 dBm  Offset 15.95 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -12.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.86221 GHz -64.38 dBm -52.19.dB -12.19dB
-31.650 MHz -21.100 MHz | 200,000 kHz 6.86338 GHz -64.78 dBm -52.50 dB -12.62 dB
-21.100 MHz -11.550 MHz | 200,000 kHz 6.88342 GHz -44.84 dBm -32.65 dB -12.63 dB
-11.550 MHz | -10.550 MHz | 200,000 kHz | 6.88345 GHz -44.81 dBm | -32.62dB | -12.72dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.90655 GHz -45.54 dBm -33.35dB -13.45 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.90658 GHz -45.54 dBm -33.35dB -13.32 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.92661 GHz -64.66 dBm -52.47 dB -12.52 db
31.650 MHz 50,000 MHz | 200,000 kHz 6.94111 GHz -64.19 dém -52.01 dB -12.01 dB
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11AX20MIMO_Ant7_6995

Spectrum o

Ref Level 10.00 dBm Offset 15.83 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -10.18 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.500 MHz 200,000 kHz 6.96339 GHz -63.41 dBm -53.23dB -13.23dB
-31.500 MHz -21.000 MHz | 200,000 kHz 6.96361 GHz -63.87 dBm -53.60 dB -13.81dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.98350 GHz -45.08 dBm -34.90 dB -14.89 dB
-11.500 MHz |~ -10.500 MHz | 200,000 kHz | 6.98351 GHz -45.00 dBm | -34.82dB | -14.92dB
10.500 MHz 11.500 MHz | 200.000 kHz 7.00650 GHz -44.20 dBm -34.02 dB -14.12 dB
11.500 MHz 21,000 MHz | 200.000 kHz 7.00666 GHz -44.36 dBm -34.18 dB -14.05 dB
21.000 MHz 31,500 MHz | 200,000 kHz 7.02649 GHz -66.46 dBm -56.28 dB -16.30 dB
31.500 MHz 50,000 MHz | 200,000 kHz 7.02660 GHz -66.19 dém -56.01 dB -16.01 dB
7

11AX20MIMO_Ant5_6995

Spectrum o
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Spectrum Emission Mask Standard: None
Peak Power -11.46 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.96224 GHz -64.17 dBm 52.71dB -12.71dB
-31.200 MHz -20,800 MHz | 200,000 kHz 6.96393 GHz -64.58 dBm 53.12dB -13.26 dB |
-20,800 MHz -11.400 MHz |~ 200,000 kHz 6.98360 GHz -44.35 dBm -32.89 dB -12.89 dB
-11.400MHz | -10.400 MHz | 200,000 kHz | 6.98361 GHz -44.57 dBm | -33.11dB  -13.21dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.00639 GHz -43.85 dBm -32.39dB -12.69 dB
11.400 MHz 20.800 MHz | 200.000 kHz 7.00642 GHz -43.79 dBm -32.33dB -12.31 dB
20.800 MHz 31,200 MHz | 200,000 kHz 7.02616 GHz -68.17 dém 56.71 dB -16.75 dB
31.200 MHz 50,000 MHz | 200,000 kHz 7.03096 GHz -67.68 dBm -56.22 dB -16.22 dB
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11AX20MIMO_Ant7_7095

Spectrum o
Ref Level 10.00 dBm Offset 16.03 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -10.89 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.500 MHz 200,000 kHz 7.06236 GHz -65.90 dBm -55.00 dB -15.00 dB
-31.500 MHz -21.000 MHz | 200,000 kHz 7.06405 GHz -65.67 dBm -54.78 dB -15.40 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 7.08343 GHz -44.12 dBm -33.22dB -13.16 dB
-11.500 MHz |~ -10.500 MHz | 200,000 kHz | 7.08351 GHz -44.03 dBm | -33.14.dB | 24 dB
10.500 MHz 11.500 MHz | 200.000 kHz 7.10649 GHz -45.16 dBm -34.27 dB .
11.500 MHz 21,000 MHz | 200.000 kHz 7.10654 GHz -44.69 dBm -33.79dB .
21.000 MHz 31,500 MHz | 200,000 kHz 7.12650 GHz -66.98 dém -56.09 dB |
31.500 MHz 50,000 MHz | 200,000 kHz 7.12773 GHz -66.64 dBm -55.75 dB :
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Spectrum Emission Mask Standard: None

Peak Power -11.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31,800 MHz 200,000 kHz 7.06297 GHz -65.72 dBm -54.36 dB -14.36 dB |
-31.800 MHz -21.200 MHz | 200,000 kHz 7.06323 GHz -65.88 dBm -54.53 dB -14.55dB |
-21.200 MHz -11.600 MHz 200,000 kHz 7.08340 GHz -44.47 dBm -33.12dB -13.11dB
-11.600 MHz | -10.600 MHz | 200,000 kHz | 7.08340 GHz -44.31dBm | -3296dB | -13.06dB
10.600 MHz 11.600 MHz | 200.000 kHz 7.10660 GHz -46.67 dBm -35.31dB -1541 dB
11.600 MHz 21,200 MHz | 200.000 kHz 7.10661 GHz -46.07 dBm -34.72 dB -14.70 dB
21.200 MHz 31,800 MHz | 200,000 kHz 7.12674 GHz -66.93 dém -55.57 dB -15.63 dB
31.800 MHz 50,000 MHz | 200,000 kHz 7.13218 GHz -66.66 dBm -55.30 dB -15.30 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX40MIMO_Ant7_5965
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Spectrum Emission Mask

Peak Power -7.50 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,600 MHz | 500.000 kHz 5.89249 GHz -60.61 dém -53.11 dB -13.11dB
60,600 MHz 40,400 MHz | 500.000 kHz 5.90449 GHz -60.91 dem -53.41 dB -13.46 dB
40,400 MHz 21,200 MHz | 500.000 kHz 5.94373 GHz -41.56 dBm -34.06 dB -14.03 dB
21.200MHz | -20.200 MHz | 500.000 kHz | 5.94381 GHz -4l.40d8m | -33.90dB | -14.10dB
20.200 MHz 21.200 MHz | 500.000 kHz 5.98619 GHz -41.62 dBm -34.12 dB -14.32 dB
21.200 MHz 40,400 MHz | 500.000 kHz 5.98621 GHz -41.54 dBm -34.04 dB -14.03 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.02549 GHz -61.53 dém -54.02 dB -14.00 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.02903 GHz -61.26 dém -52.75 dB -13.75 dB
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Ref Level 10.00 dBm  Offset 14.95 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -7.14 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -62,400 MHz 500,000 kHz 5.90221 GHz -58.47 dBm -51.33dB -11.33dB
-62,400 MHz -41,600 MHz 500,000 kHz 5.92269 GHz -45.08 dBm -37.95 dB -9.54 dB
41,600 MHz -21,800 MHz 500,000 kHz 5.93057 GHz -40.56 dBm -33.43 dB -8.32dB
-21.800 MHz | -20.800 MHz | 500.000 kHz | 5.94321 GHz -37.35 dBm | -30.22dB | -10.42dB
20.800 MHz 21,800 MHz | 500.000 kHz $.98679 GHz -35.20 dBm -28.07 dB -8.27 dB
21.800 MHz 41,600 MHz | 500.000 kHz 5.99843 GHz -38.90 dBm -31.77 dB -7.07 db
41,600 MHz 62,400 MHz | 500,000 kHz 6.00665 GHz -43.20 dém -36.07 dB -8.04 db
62,400 MHz 100,000 MHz = 500.000 kHz 6.02755 GHz -58.06 dBm -50.92 dB -10.92 dB
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11AX40MIMO_Ant7_6165

Spectrum o
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Spectrum Emission Mask Standard: None
Peak Power -7.12 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.10193 GHz -60.53 dBm -53.41dB -13.41dB
-60.900 MHz -40,600 MHz 500,000 kHz 6.10417 GHz -60.82 dBm -53.70 dB -13.74 dB
40,600 MHz -21.300 MHz | 500,000 kHz 6.14369 GHz -40.59 dBm -33.46 dB -13.46 dB
-21.300 MHz |~ -20.300 MHz = 500,000 kHz | 6.14371 GHz -40.56 dBm | -33.44.dB | 64 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.18629 GHz -41.24 dBm -34.12 dB .
21.300 MHz 40,600 MHz | 500.000 kHz 6.18631 GHz -41.27 dBm -34.15dB .
40,600 MHz 60,900 MHz | 500,000 kHz 6.22585 GHz -61.07 dém -53.95 dB E
60.900 MHz 100,000 MHz = 500.000 kHz 6.22611 GHz -60.74 dBm -53.62 dB L
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Spectrum Emission Mask Standard: None
Peak Power -7.13 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.09953 GHz -61.02 dBm -53.89 dB -13.89 dB
-60.600 MHz -40.400 MHz 500,000 kHz 6.10445 GHz -61.43 dBm -54.30 dB -14.33 dB
40,400 MHz -21.200 MHz | 500,000 kHz 6.14379 GHz -40.30 dBm -33.17 dB -13.17 dB
-21.200 MHz |~ -20.200 MHz | 500,000 kHz | 6.14381 GHz -40.15 dBm | -33.02dB | -13.22dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.18619 GHz -40.54 dBm -33.42dB -13.62 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.18623 GHz -40.67 dBm -33.54dB -13.53 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.22559 GHz -61.58 dém -54.45 dB -14.46 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.22775 GHz -61.22 dém -54.09 dB -14.09 dB
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11AX40MIMO_Ant7_6405
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Ref Level 10.00 dBm  Offset 15.38 dB Mode Sweep
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CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.16 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.34303 GHz -60.08 dBm -52.92 dB -12.92 dB
-60.900 MHz -40,600 MHz 500,000 kHz 6.34411 GHz -60.39 dBm -53.23dB -13.23dB
40,600 MHz -21.300 MHz | 500,000 kHz 6.38369 GHz -40.78 dBm -33.62 dB -13.61dB
-21.300 MHz |~ -20.300 MHz = 500,000 kHz | 6.38371 GHz -40.86 dBm | -33.70dB | 90 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.42629 GHz -42.20 dBm -35.04 dB .
21.300 MHz 40,600 MHz | 500.000 kHz 6.42631 GHz -42.25 dBm -35.09dB [
40,600 MHz 60,900 MHz | 500,000 kHz 6.46565 GHz -61.08 dém -53.92 dB |
60.900 MHz 100,000 MHz = 500.000 kHz 6.46609 GHz -60.74 dBm -53.58 dB E
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Spectrum Emission Mask Standard: None
Peak Power -7.35 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.34081 GHz -60.58 dBm -53.23dB -13.23dB
-61.200 MHz -40,800 MHz 500,000 kHz 6.34419 GHz -60.79 dBm -53.44 dB -13.67 dB
-40,800 MHz -21.400 MHz | 500,000 kHz 6.37075 GHz -45.79 dBm -38.44 dB -13.14 dB
-21.400 MHz | -20.400 MHz = 500,000 kHz | 6.38361 GHz -42.11 dBm | -34.76dB  -14.96 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.42639 GHz -40.42 dBm -33.07 dB -13.27 dB
21.400 MHz 40.800 MHz | 500.000 kHz 6.42643 GHz -40.45 dBm -33.10dB -13.00 dB
40.800 MHz 61,200 MHz | 500,000 kHz 6.46611 GHz -60.89 dém -53.54 dB -13.50 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.46837 GHz -60.90 dBm -52.55 dB -13.55 dB
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11AX40MIMO_Ant7_6445

Spectrum o
Ref Level 10.00 dBm Offset 15.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dem ’J t
-30 dBm L
-40 dBm / \
50 dBém ’/J
-70 dBm
-80 dBm
CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.14 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.38201 GHz -59.99 dBm -52.85 dB -12.85dB |
-61.200 MHz -40,800 MHz 500,000 kHz 6.38391 GHz -60.30 dBm -53.17 dB -13.23dB
-40,800 MHz -21.400 MHz | 500,000 kHz 6.42359 GHz -41.47 dBm -34.33 dB -14.33 dB
-21.400 MHz | -20.400 MHz = 500,000 kHz | 6.42361 GHz -41.40 dBm | -34.27dB | -14.47dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.46639 GHz -42.51 dBm -35.37 dB -15.57 dB
21.400 MHz 40.800 MHz | 500.000 kHz 6.46643 GHz -42.57 dBm -35.44 dB -1542 dB
40.800 MHz 61,200 MHz | 500,000 kHz 6.50605 GHz -60.81 dém 53.67 dB -13.76 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.50701 GHz -60.64 dBm -52.50 dB -13.50 dB
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Spectrum o

Ref Level 10.00 dBm Offset 15.64 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
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-70 dBm
-80 dBm
CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.49 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz | 500.000 kHz 6.35935 GHz -60.16 dem 52.67 dB -12.67 dB
-60.600 MHz -40.400 MHz | 500.000 kHz 6.38443 GHz -60.58 dem -53.09 dB -13.10 dB
40,400 MHz -21.200 MHz | 500.000 kHz 6.42379 GHz -41.84 dBm -34.35 dB -14.34 dB
21.200MHz | -20.200 MHz | 500.000 kHz | 6.42381 GHz -4L74dBm | -3425dB 1445 0B
20.200 MHz 21.200 MHz | 500.000 kHz 6.46619 GHz -41.57 dBm -34.08 dB -14.28 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.46627 GHz -41.78 dBm -34.29 dB -14.26 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.50545 GHz -61.00 dém -53.51 dB -13.60 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.50713 GHz -60.74 dBm -53.25 dB -13.25 dB
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11AX40MIMO_Ant7_6485

Spectrum o

Ref Level 10.00 dBm Offset 15.61 dB Mode Sweep
Count 100/100
[® 1Rm View

Limit ¢heck pApS
0 dBf==28:
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20 dBm | |
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-50 dBm - / \ -
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-70 dBm
-80 dBm
CF 6.485 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.98 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.42105 GHz -59.91 dBm -52.93 dB -12.93 dB
-60.600 MHz -40.400 MHz 500,000 kHz 6.42451 GHz -60.36 dBm -53.38 dB -13.45 dB
40,400 MHz -21.200 MHz | 500,000 kHz 6.46379 GHz -40.32 dBm -33.34 dB -13.33 dB
-21.200 MHz |~ -20.200 MHz | 500,000 kHz | 6.46381 GHz -40.47 dBm | -3349dB -13.69dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.50619 GHz -41.30 dBm -34.32 dB -14.52 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.50625 GHz -41.31 dBm -34.33dB -14.31dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.54535 GHz -60.81 dém -53.82 dB -13.97 db
60.600 MHz 100,000 MHz = 500.000 kHz 6.55037 GHz -60.50 dBm -53.51 dB -13.51 dB
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11AX40MIMO_Ant5_6485

Spectrum o

Ref Level 10.00 dBm  Offset 15.32 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:
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-80 dBm

CF 6.485 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.92 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.42281 GHz -60.53 dBm 52.61dB -12.61dB
-61.200 MHz -40,800 MHz 500,000 kHz 6.42389 GHz -60.82 dBm -52.90 dB -12.95 dB
-40,800 MHz -21.400 MHz | 500,000 kHz 6.46357 GHz -40.53 dBm -32.61dB -12.60dB |
-21.400 MHz | -20.400 MHz = 500,000 kHz | 6.46361 GHz -40.47 dBm | -3255dB | -12.75dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.50639 GHz -43.47 dBm -35.55dB -15.75 dB
21.400 MHz 40.800 MHz | 500.000 kHz 6.50641 GHz -43.42 dBm -35.50 dB -15.49 dB
40.800 MHz 61,200 MHz | 500,000 kHz 6.54609 GHz -61.31 dém -53.39 dB -1345 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.54677 GHz -51.03 dém -53.11 dB -13.11dB
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11AX40MIMO_Ant7_6525

Spectrum o
Ref Level 10.00 dBm Offset 15.60 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
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-70 dBm
-80 dBm
CF 6.525 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.63 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.44803 GHz -59.65 dBm -53.02 dB -13.02 dB
-61.200 MHz -40,800 MHz 500,000 kHz 6.46397 GHz -59.94 dBm 53.31dB -13.41dB
-40,800 MHz -21.400 MHz | 500,000 kHz 6.50359 GHz -40.74 dBm -34.10 dB -14.10 dB
-21.400 MHz | -20.400 MHz = 500,000 kHz | 6.50361 GHz -40.65 dBm | -34.02dB | B
20.400 MHz 21,400 MHz | 500.000 kHz 6.54639 GHz -41.89 dBm -35.26 dB
21.400 MHz 40.800 MHz | 500.000 kHz 6.54647 GHz -42.08 dBm -35.45dB
40.800 MHz 61,200 MHz | 500,000 kHz 6.58611 GHz -60.43 dém -52.80 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.58703 GHz -59.95 dém -53.32 dB

11AX40MIMO_Ant5_6525

Spectrum o
Ref Level 10.00 dBm Offset 15.61 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm J L
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-70 dBm
-80 dBm
CF 6.525 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.53 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.43817 GHz -60.03 dBm 51.51dB -11.51dB
-61.200 MHz -40,800 MHz 500,000 kHz 6.46383 GHz -60.59 dBm -52.06 dB -12.08 dB
-40,800 MHz -21.400 MHz | 500,000 kHz 6.50359 GHz -42.23 dBm -33.70 dB -13.70 dB
-21.400 MHz | -20.400 MHz = 500,000 kHz | 6.50361 GHz -42.18dBm | -3365dB | -13.85dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.54639 GHz -44.81 dBm -36.28 dB -16.48 dB
21.400 MHz 40.800 MHz | 500.000 kHz 6.54643 GHz -45.01 dBm -36.48 dB -16.47 dB
40.800 MHz 61,200 MHz | 500,000 kHz 6.58607 GHz -60.65 dém 52.12 dB -12.20 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.60449 GHz -60.61 dBm -52.08 dB -12.08 dB
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11AX40MIMO_Ant7_6565

Spectrum o

Ref Level 10.00 dBm Offset 15.61 dB Mode Sweep
Count 100/100
[® 1Rm View

Limit ¢heck pApS
0 dBf==28:
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-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.09 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.50183 GHz -59.74 dBm -53.65 dB -13.65dB
-60.900 MHz -40,600 MHz 500,000 kHz 6.50415 GHz -59.95 dBm -53.86 dB -13.89 dB
40,600 MHz -21.300 MHz | 500,000 kHz 6.54369 GHz -39.69 dBm -33.61dB -13.60dB |
-21.300 MHz |~ -20.300 MHz = 500,000 kHz | 6.54371 GHz -39.79 dBm | -33.70dB  -13.90dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.58629 GHz -40.87 dBm -34.78 dB -14.98 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.58635 GHz -40.98 dBm -34.89 dB -14.87 db
40,600 MHz 60,900 MHz | 500,000 kHz 6.62580 GHz -60.81 dém 54.72 dB -14.73 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.63371 GHz -60.41 dBm -54.32 dB -14.32 dB
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11AX40MIMO_Ant5_6565

Spectrum o

Ref Level 10.00 dBm Offset 15.61 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
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-70 dBm
-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.55 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz | 500.000 kHz 6.47079 GHz -60.48 deém 51.94 dB -11.94 dB
-60.600 MHz -40.400 MHz | 500.000 kHz 6.50453 GHz -60.81 dem -52.26 dB -12.34 dB
40,400 MHz -21.200 MHz | 500.000 kHz 6.54379 GHz -44.61 dBm -36.06 db -16.05 dB
21.200MHz | -20.200 MHz | 500.000 kHz | 6.54381 GHz -44.55d8m | -36.00dB  -16.20 dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.58619 GHz -42.37 dBm -33.82dB -14.02 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.58621 GHz -42.29 dBm -33.74dB -13.74 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.62543 GHz -60.81 dém 52.26 dB -12.36 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.62631 GHz -60.17 dém -51.62 dB -11.62 dB
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11AX40MIMO_Ant7_6685

Spectrum o

Ref Level 10.00 dBm Offset 15.53 dB Mode Sweep
Count 100/100
[® 1Rm View

Limit ¢heck pApS
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-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.94 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.60097 GHz -60.14 dBm -53.20 dB -13.20dB
-60.900 MHz -40,600 MHz 500,000 kHz 6.62419 GHz -60.45 dBm -53.51dB -13.56 dB |
40,600 MHz -21.300 MHz | 500,000 kHz 6.66367 GHz -40.65 dBm -33.71dB -13.70 dB
-21.300 MHz |~ -20.300 MHz = 500,000 kHz | 6.66371 GHz -40.53 dBm | -33.50dB  -13.79dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.70629 GHz -41.52 dBm -34.58 dB -14.78 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.70633 GHz -41.75 dBm -34.81dB -14.79 dB
40,600 MHz 60,900 MHz | 500,000 kHz 6.74579 GHz -60.43 dém -53.49 dB -13.55 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.74870 GHz -60.28 dém -53.34 dB -13.34 dB
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Spectrum o

Ref Level 10.00 dBm Offset 15.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck DAFQ
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-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.13 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.500 MHz 500,000 kHz 6.62339 GHz -58.41 dBm -51.28 dB -11.28dB
-61.500 MHz -41.000 MHz 500,000 kHz 6.62377 GHz -58.37 dBm 51.24 dB -11.40 dB
41,000 MHz -21.500 MHz 500,000 kHz 6.66349 GHz -40.90 dBm -33.77 dB -13.76 dB
-21.500 MHz | -20.500 MHz = 500,000 kHz | 6.66351 GHz -40.78 dBm | -3365dB  -13.85dB
20.500 MHz 21,500 MHz | 500.000 kHz 6.70649 GHz -41.07 dBm -33.94 dB -14.14 dB
21.500 MHz 41,000 MHz | 500.000 kHz 6.70651 GHz -41.11 dBm -33.98dB -13.97 db
41.000 MHz 61,500 MHz | 500,000 kHz 6.74637 GHz -59.26 dém 52.13 dB -12.21 dB
61.500 MHz 100,000 MHz = 500.000 kHz 6.74663 GHz -59.16 dém -52.02 dB -12.02 dB
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11AX40MIMO_Ant7_6845

Spectrum o

Ref Level 10.00 dBm Offset 15.61 dB Mode Sweep
Count 100/100

@ 1Rm View
Limit ¢heck PARS
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-70 dBm
-80 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.08 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.78261 GHz -58.28 dBm 51.21dB -11.21dB
-60.600 MHz -40.400 MHz 500,000 kHz 6.78441 GHz -58.57 dBm -51.50 dB -11.50dB |
40,400 MHz -21.200 MHz | 500,000 kHz 6.82379 GHz -39.90 dBm -32.83 dB -12.82 dB
-21.200 MHz |~ -20.200 MHz | 500,000 kHz | 6.82381 GHz -39.95 dBm | -32.87dB | -13.07dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.86619 GHz -41.43 dBm -34.36 dB -14.56 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.86621 GHz -41.47 dBm -34.39 dB -14.30 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.90521 GHz -59.89 dém 52.82 dB -13.05 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.90775 GHz -59.82 dém -52.75 dB -12.75 dB
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Spectrum o
Ref Level 10.00 dBm Offset 15.87 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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-70 dBm
-80 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.60 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.78389 GHz -58.61 dBm -51.01dB -11.01dB
-60.600 MHz -40.400 MHz 500,000 kHz 6.78463 GHz -58.74 dBm 51.14 dB -11.28dB |
40,400 MHz -21.200 MHz | 500,000 kHz 6.80885 GHz -46.76 dBm -39.16 dB -12.93 dB
-21.200 MHz |~ -20.200 MHz | 500,000 kHz | 6.82381 GHz -41.11 dBm | -3351dB | -13.71dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.86619 GHz -40.75 dBm -33.15dB -13.35 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.86623 GHz -40.76 dBm -33.16 dB -13.15dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.90557 GHz -59.72 dém 52.12 dB -12.14 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.90569 GHz -59.44 dgm -51.84 dB -11.84 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 15.92 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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-80 dBm
CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.44 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.800 MHz 500,000 kHz 6.82311 GHz -55.67 dBm -49.23 dB -9.23dB
-61.800 MHz -41.200 MHz 500,000 kHz 6.82329 GHz -56.07 dBm -49.62 dB -9.68 dB |
41,200 MHz -21.600 MHz 500,000 kHz 6.86337 GHz -40.99 dBm -34.55 dB -14.54 dB
-21.600 MHz |~ -20.600 MHz | 500,000 kHz | 6.86341 GHz -41.21 dBm | -3477dB | -14.97dB
20.600 MHz 21,600 MHz | 500.000 kHz 6.90659 GHz -42.23 dBm -35.78 dB -15.98 dB
21.600 MHz 41,200 MHz | 500.000 kHz 6.90665 GHz -42.16 dBm -35.71dB -15.69 dB
41.200 MHz 61,800 MHz | 500.000 kHz 6.94677 GHz -58.90 dém -52.45 dB -12.47 db
61.800 MHz 100,000 MHz = 500.000 kHz 6.94775 GHz -58.53 dBm -52.09 dB -12.09 dB
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Spectrum o
Ref Level 10.00 dBm Offset 15.81 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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-70 dBm
-80 dBm
CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.54 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.500 MHz 500,000 kHz 6.82023 GHz -60.32 dBm 51.78 dB -11.78 dB
-61.500 MHz -41.000 MHz 500,000 kHz 6.82357 GHz -60.42 dBm -51.87 dB -11.91dB
41,000 MHz -21.500 MHz 500,000 kHz 6.86347 GHz -43.94 dBm -35.40 dB -15.38dB |
-21.500 MHz | -20.500 MHz = 500,000 kHz | 6.86351 GHz -43.68 dBm | -35.34dB -15.54dB
20.500 MHz 21,500 MHz | 500.000 kHz 6.90649 GHz -44.00 dBm -35.45dB -15.65 dB
21.500 MHz 41,000 MHz | 500.000 kHz 6.90653 GHz -44.07 dBm -35.53dB -15.52 dB
41.000 MHz 61,500 MHz | 500,000 kHz 6.94643 GHz -60.56 dBm -52.01 dB -12.05 dB
61.500 MHz 100,000 MHz = 500.000 kHz 6.94045 GHz -60.44 dgm -51.90 dB -11.90 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.10 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém —
20 dBm | !
-30 dBm ”J L“
-40 dBm / k
-50 dBm
]
L]
e
-70 dBm
-80 dBm
CF 6.925 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.45 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.86229 GHz -57.05 dBm -50.60 dB -10.60dB |
-61.200 MHz -40,800 MHz 500,000 kHz 6.86397 GHz -57.13 dBm -50.68 dB -10.78 dB
-40,800 MHz -21.400 MHz | 500,000 kHz 6.90357 GHz -40.58 dBm -34.13 dB -14.12 dB
-21.400 MHz | -20.400 MHz = 500,000 kHz | 6.90361 GHz -40.64 dBm | -34.19dB  -14.39dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.94639 GHz -41.83 dBm -35.38 dB -15.58 dB
21.400 MHz 40.800 MHz | 500.000 kHz 6.94649 GHz -42.02 dBm -35.57 dB -15.53 dB
40.800 MHz 61,200 MHz | 500,000 kHz 6.98611 GHz -59.10 dém -52.65 dB -12.70 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.98681 GHz -59.94 dgm -52.48 dB -13.48 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 15.90 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.925 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.36 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.86287 GHz -58.64 dBm -51.28 dB -11.28dB
-61.200 MHz -40,800 MHz 500,000 kHz 6.86391 GHz -58.82 dBm -51.46 dB -11.52 dB
-40,800 MHz -21.400 MHz | 500,000 kHz 6.90359 GHz -39.28 dBm -31.52 dB -11.91 dB
-21.400 MHz | -20.400 MHz = 500,000 kHz | 6.90361 GHz -39.32dBm |  -3196dB | -12.16dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.94639 GHz -42.09 dBm -34.73dB -14.93 dB
21.400 MHz 40.800 MHz | 500.000 kHz 6.94643 GHz -42.12 dBm -34.76 dB -14.75 dB
40.800 MHz 61,200 MHz | 500,000 kHz 6.98611 GHz -59.42 dém -52.06 dB -12.11dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.99223 GHz -60.26 dBm -52.90 dB -12.90 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX40MIMO_Ant7_6965

Spectrum o
Ref Level 10.00 dBm Offset 15.77 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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-70 dBm
-80 dBm
CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.13 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.90321 GHz -57.26 dBm -50.13 dB -10.13 dB
-61.200 MHz -40,800 MHz 500,000 kHz 6.90405 GHz -57.43 dBm -50.30 dB -10.45 dB
-40,800 MHz -21.400 MHz | 500,000 kHz 6.94357 GHz -41.49 dBm -34.36 dB -14.35dB |
-21.400 MHz | -20.400 MHz = 500,000 kHz | 6.94361 GHz -41.48 dBm | -34.35dB  -14.55dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.98639 GHz -42.05 dBm -34.92 dB -15.12 dB
21.400 MHz 40.800 MHz | 500.000 kHz 6.98643 GHz -40.46 dBm -33.33dB -13.32 dB
40.800 MHz 61,200 MHz | 500,000 kHz 7.02601 GHz -59.80 dém 52.67 dB -12.79 dB
61.200 MHz 100,000 MHz = 500.000 kHz 7.02633 GHz -59.71 dBm -52.58 dB -12.58 dB
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Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset

15.84 de Mode Sweep

@ 1Rm View

Limit ¢heck
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-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

CF 6.965 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -7.29 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz | 500.000 kHz 6.90267 GHz -58.43 dém 51.14dB -11.14dB
-60.600 MHz -40.400 MHz | 500.000 kHz 6.90451 GHz -58.57 dem 51.28 dB -11.34 dB
40,400 MHz -21.200 MHz | 500.000 kHz 6.94379 GHz -39.77 dBm -32.48 dB -12.48 dB
21.200MHz | -20.200 MHz | 500.000 kHz | 6.94381 GHz -39.67 dBm | -32.38dB -12.58dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.98619 GHz -41.42 dBm -34.13dB -14.33 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.98621 GHz -39.92 dBm -32.63dB -12.63 dB
40,400 MHz 60,600 MHz | 500.000 kHz 7.02555 GHz -60.30 dém -53.01 dB -13.04 dB
60.600 MHz 100,000 MHz = 500.000 kHz 7.02577 GHz -59.74 dém -52.45 dB -12.45 dB
T
| ) (T
Date

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193

Page Number

: A222 of A330



s=amranas. FCC RF Test Report Report No. : FR3D0607F

11AX40MIMO_Ant7_7085

Spectrum o
Ref Level 10.00 dBm  Offset 15.79 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.27 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 7.02379 GHz -58.99 dBm 51.72dB -11.72dB
-60.900 MHz -40,600 MHz 500,000 kHz 7.02413 GHz -59.20 dBm -51.93 dB -11.95 dB
40,600 MHz -21.300 MHz | 500,000 kHz 7.06369 GHz -40.08 dBm -32.81dB -12.81dB
-21.300 MHz |~ -20.300 MHz = 500,000 kHz | 7.06371 GHz -40.46 dBm | -33.10dB  -13.39dB
20.300 MHz 21,300 MHz | 500.000 kHz 7.10629 GHz -42.55 dBm -35.28 dB -15.48 dB
21.300 MHz 40,600 MHz | 500.000 kHz 7.10637 GHz -42.37 dBm -35.10dB -15.07 dB
40,600 MHz 60,900 MHz | 500,000 kHz 7.14583 GHz -61.58 dém -54.32 dB -14.36 dB
60.900 MHz 100,000 MHz = 500.000 kHz 7.14745 GHz -61.28 dém -54.01 dB -14.01 dB
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Spectrum o

Ref Level 10.00 dBm Offset 15.88 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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-80 dBm

CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.57 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 7.02179 GHz -61.82 dBm -54.25 dB -14.25 dB
-60.900 MHz -40,600 MHz 500,000 kHz 7.02435 GHz -62.10 dBm -54.53 dB -14.68 dB |
40,600 MHz -21.300 MHz | 500,000 kHz 7.06361 GHz -39.59 dBm -32.02dB B
-21.300 MHz |~ -20.300 MHz = 500,000 kHz | 7.06371 GHz -39.51 dBm | -31.94dB  -12.14dB
20.300 MHz 21,300 MHz | 500.000 kHz 7.10629 GHz -43.58 dBm -36.01dB -16.21 dB
21.300 MHz 40,600 MHz | 500.000 kHz 7.10631 GHz -43.30 dBm -35.73dB -15.73 dB
40,600 MHz 60,900 MHz | 500,000 kHz 7.14587 GHz -63.25 dém -55.68 dB -15.70 dB
60.900 MHz 100,000 MHz = 500.000 kHz 7.14969 GHz -63.02 dBm -55.46 dB -15.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX80MIMO_Ant7_5985

Spectrum
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Ref Level 10.00 dBm Offset 14.72 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.05 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -125,400 MHz 1.000 MHz 5.85938 GHz -48.80 dBm -46.75 dB -6.75 dB
-125.400 MHz -83.600 MHz 1.000 MHz 5.89418 GHz -35.64 dBm -33.50 d -3.52 dB
-83.600 MHz -42,800 MHz 1.000 MHz 5.90342 GHz -33.45 dBm -31.40 dB -3.80dB |
42,800 MHz | -41.800MHz | 1.000 MHz | 5.94222 GHz -28.47 dBm | 26,42 dB | -6.82 dB
41.800 MHz 42.800 MHz 1.000 MHz 6.02778 GHz -28.10 dBm -26.05dB -6.45 dB
42.800 MHz 83.600 MHz 1.000 MHz 6.05378 GHz -32.26 dBm -30.22 dB -5.12 dB
83.600 MHz 125.400 MHz 1.000 MHz 6.07330 GHz -37.62 dém -35.57 dB -6.22 dB
125,400 MHz 200.000 MHz 1.000 MHz 6.11070 GHz -53.22 dBm 51.17 dB -11.17 dB
7

11AX80MIMO_Ant5_5985

Spectrum o
Ref Level 10.00 dBm Offset 14.77 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
T |
-10 dBm i i
-20 dBm : :
-30 dBm 4 [
-40 dBm \
-50 dBm |
|
Eil Bm
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.29 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -159,600 MHz 1.000 MHz 5.82422 GHz -56.98 dBm -54.70 dB -14.70 dB
-159.600 MHz | -106.400 MHz 1.000 MHz 5.82550 GHz -57.04 dBm -54.75 dB -14.78 dB
-106.400 MHz 54,200 MHz 1.000 MHz 5.93066 GHz -30.77 dBm -28.48 dB -8.46 dB
54200 MHz | -53.200MHz | 1.000 MHz | 5.93082 GHz -30.91 dBm | -28.62 dB -9.02 dB
$3.200 MHz $4.200 MHz 1.000 MHz 6.03918 GHz -26.98 dBm -24.70 dB -5.10 dB
$4.200 MHz 106.400 MHz 1.000 MHz 6.04830 GHz -27.92 dBm 2563 dB -4.24 db
106.400 MHz 159.600 MHz 1.000 MHz 6.09190 GHz -43.95 dém -41.67 dB -13.55 dB
159.600 MHz 200.000 MHz 1.000 MHz 6.14474 GHz -57.55 dém -55.26 dB -15.26 dB
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11AX80MIMO_Ant7_6145

Spectrum o
Ref Level 10.00 dBm Offset 15.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
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-70 dBm
-80 dBm
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.28 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.02014 GHz -54.38 dBm -51.10dR -11.10dB
-124,800 MHz -83.200 MHz 1.000 MHz 6.05570 GHz -38.75 dBm -35.47 dB -5.71dB
-83.200 MHz -42,600 MHz 1.000 MHz 6.06558 GHz -36.10 dBm -32.82dB -5.57 dB
42,600 MHz | -41.600MHz | 1.000 MHz | 6.10242 GHz -30.58 dBm | -27.30dB | -7.70 dB
41,600 MHz 42.600 MHz 1.000 MHz 6.18758 GHz -30.67 dBm -27.39dB -7.79 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.21314 GHz -35.46 dBm -32.18 dB -7.15dB
83.200 MHz 124,800 MHz 1.000 MHz 6.22918 GHz -39.36 dém -36.09 dB -7.81dB
124,800 MHz 200.000 MHz 1.000 MHz 6.27010 GHz -56.19 dém -52.91 dB -12.91 dB
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Spectrum o
Ref Level 10.00 dBm Offset 14.91 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.75 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.01818 GHz -57.58 dBm -53.84 dB -13.84 dB
-124,800 MHz -83.200 MHz 1.000 MHz 6.06178 GHz -40.15 dBm -36.41 dB -8.40 dB
-83.200 MHz -42,600 MHz 1.000 MHz 6.10234 GHz -31.37 dBm -27.63 dB -7.62 dB
42,600 MHz | -41.600MHz | 1.000 MHz | 6.10242 GHz -31.47dBm |  -27.73dB | -8.13dB
41,600 MHz 42.600 MHz 1.000 MHz 6.18758 GHz -31.53 dBm -27.78 dB -8.18 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.21686 GHz -36.49 dBm -32.74 dB -6.98 dB
83.200 MHz 124,800 MHz 1.000 MHz 6.22846 GHz -39.70 dém -35.96 dB -7.88 db
124,800 MHz 200.000 MHz 1.000 MHz 6.27050 GHz -58.49 dém -54.75 dB -14.75 dB
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11AX80MIMO_Ant7_6385

Spectrum o
Ref Level 10.00 dBm Offset 15.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.03 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.26042 GHz -56.01 dBm -51.98 dB -11.98 dB
-124,200 MHz -82,800 MHz 1.000 MHz 6.26098 GHz -56.18 dBm -52.15dB -12.20dB |
-82,800 MHz -42,400 MHz 1.000 MHz 6.34258 GHz -34.83 dBm -30.79 dB -10.79 dB
42,400 MHz | -41.400MHz | 1.000 MHz | 6.34262 GHz -34.67 dBm | -30.63dB -11.03dB
41.400 MHz 42,400 MHz 1.000 MHz 6.42738 GHz -37.49 dBm -33.46 dB -13.86 dB
42,400 MHz 982,800 MHz 1.000 MHz 6.42742 GHz -37.56 dBm -3353dB -13.53 dB
982.800 MHz 124,200 MHz 1.000 MHz 6.50894 GHz -57.64 dgm -53.60 dB -13.68 dB
124,200 MHz 200.000 MHz 1.000 MHz 6.50978 GHz -57.56 dBm -53.53 dB -13.53 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 15.41 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.48 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.25882 GHz -56.24 dBm -49.76 dB -9.76 dB
-124,200 MHz -82,800 MHz 1.000 MHz 6.30138 GHz -44.41 dBm -37.93 dB 9.69 dB
-82,800 MHz -42,400 MHz 1.000 MHz 6.30954 GHz -42.42 dBm -35.94 dB -9.40 dB
42,400 MHz | -41.400MHz | 1.000 MHz | 6.34262 GHz -35.98 dBm | -29.51dB | -9.91 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.42738 GHz -37.04 dBm -30.56 dB -10.96 dB
42,400 MHz 982,800 MHz 1.000 MHz 6.42746 GHz -37.01 dBm -30.53dB -10.52 dB
982.800 MHz 124,200 MHz 1.000 MHz 6.509210 GHz -58.27 dgm -51.80 dB -11.82 db
124,200 MHz 200.000 MHz 1.000 MHz 6.51034 GHz -58.09 dém 51.61 dB -11.61 dB
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11AX80MIMO_Ant7_6465

Spectrum o
Ref Level 10.00 dBm Offset 15.68 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.55 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.34002 GHz -55.06 dBm -50.51 dB -10.51 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.34170 GHz -55.11 dBm -50.57 dB -10.66 dB |
-82,400 MHz -42,200 MHz 1.000 MHz 6.42278 GHz -36.07 dBm -31.52 dB -11.52 dB
42200 MHz | -41.200MHz | 1.000 MHz | 6.42282 GHz -36.04 dBm | -31.50dB  -11.90dB
41.200 MHz 42.200 MHz 1.000 MHz 6.50718 GHz -38.32 dBm -33.78dB -14.18 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.50722 GHz -38.34 dBm -33.80dB -13.79 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.58858 GHz -56.89 dém -52.34 dB -12.35 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.58890 GHz -56.76 dBm 52.21 dB -12.21 dB
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Spectrum o
Ref Level 10.00 dBm Offset 15.68 dB Mode Sweep
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[® 1Rm View
Limit ¢heck PARS
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CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.46 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.33962 GHz -56.77 dBm 51.31dB -11.31dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.34142 GHz -57.02 dBm -51.56 dB -11.57 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.42278 GHz -35.32 dBm -29.86 dB -9.86 dB |
42200 MHz | -41.200MHz | 1.000 MHz | 6.42282 GHz -35.42dBm |  -2096dB | -10.36dB
41.200 MHz 42.200 MHz 1.000 MHz 6.50718 GHz -38.13 dBm -32.67 dB -13.07 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.50734 GHz -38.27 dBm -32.81dB -12.78 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.58826 GHz -57.84 dém -52.38 dB -12.48 db
123.600 MHz 200.000 MHz 1.000 MHz 6.58945 GHz -57.69 dBm -52.23 dB -12.23 dB
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FCC RF Test Report

Report No. : FR3D0607F

11AX80MIMO_Ant7_6545
Spectrum o
Ref Level 10.00 dBm Offset 15.63 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.07 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.42154 GHz -51.69 dBm -48.62 dB -8.62 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.42206 GHz -51.67 dBm -48.60 dB -8.62 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.50294 GHz -33.16 dBm -30.09 dB -10.08 dB
-42,000 MHz | -41.000MHz | 1.000 MHz | 6.50302 GHz -33.20 dBm | -30.14dB  -10.54dB
41.000 MHz 42.000 MHz 1.000 MHz 6.58698 GHz -35.73 dBm -32.67 dB -13.07 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.58702 GHz -35.69 dBm -32.62 dB -12.62 db
82.000 MHz 123.000 MHz 1.000 MHz 6.66798 GHz -55.17 dgm 52.11 dB -12.11dB
123,000 MHz 200.000 MHz 1.000 MHz 6.66834 GHz -55.20 dBm -52.13 dB -12.13 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.48 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.42194 GHz -55.71 dBm -50.23 dB -10.23 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.46266 GHz -42.37 dBm -36.90 dB -8.80 dB |
-82,000 MHz -42,000 MHz 1.000 MHz 6.46618 GHz -41.64 dBm -36.16 dB -8.80 dB |
-42,000 MHz | -41.000MHz | 1.000 MHz | 6.50302 GHz -35.57 dBm | -30.10dB  -10.50 dB
41.000 MHz 42.000 MHz 1.000 MHz 6.58698 GHz -37.47 dBm -31.89dB -12.39 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.58702 GHz -37.59 dBm -32.11dB -12.11dB
82.000 MHz 123.000 MHz 1.000 MHz 6.66798 GHz -57.43 dém -51.95 dB -11.96 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.66922 GHz -57.30 dém -51.82 dB -11.82 dB
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FCC RF Test Report

Report No. : FR3D0607F

11AX80MIMO_Ant7_6625

Spectrum
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Ref Level 10.00 dém  Offset 15.45d8

Count 100/100

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm
L ——

-60 dBm

-70 dBm

-80 dBm

CF 6.625 GHz
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Span 400.0 MHz

Spectrum Emission Mask

Peak Power -3.54 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123.000 MHz 1.000 MHz 6.50190 GHz -50.01 dém -46.47 dB 647 db
-123,000 MHz -82,000 MHz 1.000 MHz 6.50258 GHz -49.78 dm -46.25 dB -6.42 dB
-82,000 MHz 42,000 MHz 1.000 MHz 6.58204 GHz -33.687 dBm -30.33 dB -10.32 dB
-42,000MHz | -41.000 MHz | 1.000 MHz | 6.58302 GHz -33.85d8m | -30.31dB | -10.71dB
41.000 MHz 42.000 MHz 1.000 MHz 6.66698 GHz -36.18 dBm -32.64 dB -13.04 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.66706 GHz -36.03 dBm -32.49 dB -12.48 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.74798 GHz -54.35 dém -50.81 dB -10.81 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.74810 GHz -54.28 dém -50.74 dB -10.74 dB
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Ref Level 10.00 dBm Offset 15.21 dB Mode Sweep
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.63 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.49298 GHz -57.29 dBm -50.66 dB -10.66 dB |
-124,200 MHz -82,800 MHz 1.000 MHz 6.50106 GHz -57.50 dBm -50.87 dB -10.95 dB
-82,800 MHz -42,400 MHz 1.000 MHz 6.58258 GHz -36.57 dBm -29.94 dB -9.93 dB
42,400 MHz | -41.400MHz | 1.000 MHz | 6.58262 GHz -36.54 dBm | 29.91de  -10.31dB
41.400 MHz 42,400 MHz 1.000 MHz 6.66738 GHz -38.50 dBm -31.87 dB -12.27 dB
42,400 MHz 982,800 MHz 1.000 MHz 6.66746 GHz -38.64 dBm -32.01dB -12.00 dB
982.800 MHz 124,200 MHz 1.000 MHz 6.74906 GHz -58.01 dém -51.38 dB -1142 de
124,200 MHz 200.000 MHz 1.000 MHz 6.76422 GHz -57.84 dém 51.21 dB -11.21 dB
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11AX80MIMO_Ant7_6705

Spectrum o
Ref Level 10.00 dBm Offset 15.33 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.82 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.58138 GHz -46.20 dBm -43.39 dB -3.39.dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.58222 GHz -46.21 dBm -43.39 dB -3.46 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.62694 GHz -36.41 dBm -33.60 dB -6.39 dB
-42,000 MHz | -41.000MHz | 1.000 MHz | 6.66302 GHz -32.18 dBm | -29.36 dB | -9.76 dB
41.000 MHz 42.000 MHz 1.000 MHz 6.74698 GHz -35.46 dBm -32.64 dB -13.04 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.74706 GHz -35.57 dBm -32.75dB -12.74 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.82774 GHz -54.38 dém 51.57 dB -11.64 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.82042 GHz -54.34 dBm -51.52 dB -11.52 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 15.24 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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Spectrum Emission Mask Standard: None
Peak Power -2.77 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -160,800 MHz 1.000 MHz 6.54350 GHz -53.40 dBm -50.63 dB -10.63 dB
-160.800 MHz | -107.200 MHz 1.000 MHz 6.54470 GHz -53.27 dBm -50.50 dB -10.62 dB
-107.200 MHz 54,600 MHz 1.000 MHz 6.63998 GHz -28.89 dBm -26.12 dB -4.54 dB
-54.600 MHz | -53.600MHz | 1.000 MHz | 6.65042 GHz -27.63 dBm | -25.06 dB | -5.46 dB
$3.600 MHz $4.600 MHz 1.000 MHz 6.75958 GHz -35.74 dBm -32.97 dB -13.37 dB
$4.600 MHz 107.200 MHz 1.000 MHz 6.76050 GHz -35.77 dBm -33.00dB -12.87 db
107.200 MHz 160.800 MHz 1.000 MHz 6.86514 GHz -56.43 dém -53.66 dB -13.81dB
160.800 MHz 200.000 MHz 1.000 MHz 6.86850 GHz -56.60 dBm -52.83 dB -13.83 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX80MIMO_Ant7_6785

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 15.50 d8
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Spectrum Emission Mask
Peak Power -4.43 dBm
Rangelow | RangeUp | RBW

Standard: None
RBW 1.000 MHz
Frequency |

J [T

Power Abs | PowerRel |  ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.66118 GHz -51.52 dém -47.00 dB -7.00 dB
-123,600 MHz 82,400 MHz 1.000 MHz 6.66158 GHz -51.54 dém -47.11 dB -7.16 dB

82,400 MHz 42,200 MHz 1.000 MHz 6.70306 GHz -42.62 dBm -38.19 dB -10.28 dB |
-42.200MHz | -41.200 MHz | 1.000 MHz | 6.74262 GHz -35.55dem | -31.12dB | -11.52dB
41.200 MHz 42.200 MHz 1.000 MHz 6.82718 GHz -38.36 dBm -33.93dB -14.33 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.82722 GHz -38.56 dBm -34.13dB -14.13 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.90858 GHz -56.08 dém 51.64 dB -11.65 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.90242 GHz -56.01 dém -51.57 dB -11.57 dB
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Ref Level 10.00 dBm  Offset 15.20 dB Mode Sweep
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[® 1Rm View
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CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.23 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.65846 GHz -52.25 dBm -48.01 dB -8.01dB
-124,200 MHz -82,800 MHz 1.000 MHz 6.66082 GHz -52.30 dBm -48.06 dB 8.07 dB
-82,800 MHz -42,400 MHz 1.000 MHz 6.70262 GHz -42.03 dBm -37.80 dB -9.88 dB |
42,400 MHz | -41.400MHz | 1.000 MHz | 6.74262 GHz -34.35 dBm | -30.12dB -10.52dB
41.400 MHz 42,400 MHz 1.000 MHz 6.82738 GHz -35.98 dBm -31.75dB -12.15dB
42,400 MHz 982,800 MHz 1.000 MHz 6.82750 GHz -36.28 dBm -32.04 dB -12.03 dB
982.800 MHz 124,200 MHz 1.000 MHz 6.909218 GHz -55.34 dém S51.11dB -11.12 dB
124,200 MHz 200.000 MHz 1.000 MHz 6.90962 GHz -55.17 dém -50.94 dB -10.94 dB
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11AX80MIMO_Ant7_6865

Spectrum o
Ref Level 10.00 dBm Offset 15.69 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.97 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.74146 GHz -45.95 dBm -41.98 dB -1.98 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.74238 GHz -46.03 dBm -42.07 dB -2.18dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.78818 GHz -34.26 dBm -30.29 dB -3.33dB
-42,000 MHz | -41.000MHz | 1.000 MHz | 6.82302 GHz -31.30 dBm | -27.33dB | -7.73dB
41.000 MHz 42.000 MHz 1.000 MHz 6.90698 GHz -37.43 dBm -33.46 dB -13.86 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.90702 GHz -37.27 dBm -33.31dB -13.30 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.98786 GHz -54.84 dém -50.87 dB -10.91 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.98850 GHz -54.81 dém -50.85 dB -10.85 dB
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Spectrum o
Ref Level 10.00 dBm Offset 15.71 dB Mode Sweep
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[® 1Rm View
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CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.03 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.73546 GHz -56.72 dBm -49.70 dB -9.70 dB
-124,800 MHz -83.200 MHz 1.000 MHz 6.74034 GHz -56.98 dBm -49.96 dB -10.00 dB
-83.200 MHz -42,600 MHz 1.000 MHz 6.82238 GHz -39.10 dBm -32.08 dB -12.07 dB
42,600 MHz | -41.600MHz | 1.000 MHz | 6.82242 GHz -39.00 dBm | -31.97dB | -12.37dB
41,600 MHz 42.600 MHz 1.000 MHz 6.90758 GHz -41.22 dBm -34.19dB -14.59 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.90766 GHz -41.24 dBm -34.21dB -14.20 dB
83.200 MHz 124,800 MHz 1.000 MHz 6.98970 GHz -57.37 dgm -50.35 dB -10.37 db
124,800 MHz 200.000 MHz 1.000 MHz 6.99042 GHz -58.98 dBm -51.95 dB -11.95 dB
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11AX80MIMO_Ant7_6945

Spectrum o
Ref Level 10.00 dBm  Offset 15.89 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -4.89 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.82174 GHz -48.63 dBm -43.75 dB -3.75dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.82222 GHz -48.61 dBm -43.73 dB -3.79 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.86358 GHz -42.60 dBm -37.72dB -9.83 dB
-42,000 MHz | -41.000MHz | 1.000 MHz | 6.90302 GHz -35.65 dBm | -30.97dB -11.37dB
41.000 MHz 42.000 MHz 1.000 MHz 6.98698 GHz -38.22 dBm -33.34dB -13.74 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.98706 GHz -36.60 dBm -31.71dB -11.70 dB
82.000 MHz 123.000 MHz 1.000 MHz 7.06742 GHz -54.47 dgm -40.58 dB -0.75 dB
123,000 MHz 200.000 MHz 1.000 MHz 7.06882 GHz -54.53 dém -40.64 dB -0.64 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.71dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.81798 GHz -55.50 dBm -49.79 dB -9.79 dB
-124,800 MHz -83.200 MHz 1.000 MHz 6.82030 GHz -55.59 dBm -49.88 dB -9.91dB
-83.200 MHz -42,600 MHz 1.000 MHz 6.90218 GHz -37.87 dBm -32.16 dB -12.12dB
42,600 MHz | -41.600MHz | 1.000 MHz | 6.90242 GHz -37.77 dBm | -32.06dB  -12.46dB
41,600 MHz 42.600 MHz 1.000 MHz 6.98758 GHz -39.39 dBm -33.68dB -14.08 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.98762 GHz -37.71 dBm -32.00dB -11.99 dB
83.200 MHz 124,800 MHz 1.000 MHz 7.06962 GHz -57.75 dgm -52.05 dB -12.10 dB
124,800 MHz 200.000 MHz 1.000 MHz 7.07118 GHz -57.66 dBm -51.96 dB -11.96 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.04 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.06 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -128,400 MHz 1.000 MHz 6.89626 GHz -47.32 dBm -44.26 dB -4.26 dB
-128,400 MHz -85.600 MHz 1.000 MHz 6.89670 GHz -47.48 dBm -44.42 dB -4.45 dB
-85.600 MHz -43,800 MHz 1.000 MHz 6.95522 GHz -36.62 dBm -33.56 dB -8.59 dB
-43.800 MHz | -42.800MHz | 1.000 MHz | 6.98122 GHz -34.72 dBm | -3166dB -12.06dB
42.800 MHz 43.800 MHz 1.000 MHz 7.06878 GHz -37.60 dBm -34.54 dB -14.94 dB
43.800 MHz 85.600 MHz 1.000 MHz 7.06910 GHz -37.54 dBm -34.47 dB -1442 dB
85.600 MHz 128,400 MHz 1.000 MHz 7.15314 GHz -53.57 dém -50.51 dB -10.58 dB
128,400 MHz 200.000 MHz 1.000 MHz 7.15430 GHz -53.43 dBm -50.36 dB -10.36 dB
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Ref Level 10.00 dBm Offset 16.13 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.43 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.90090 GHz -51.62 dBm -48.19 dB -8.19dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.90326 GHz -51.52 dBm -48.00 dB -8.29 dB
-81.600 MHz 41,800 MHz 1.000 MHz 6.98318 GHz -35.15 dBm -31.71dB -11.71dB
41,800 MHz | -40.800MHz | 1.000 MHz | 6.98322 GHz -35.61d8m |  -32.17dB | -12.57dB
40.800 MHz 41.800 MHz 1.000 MHz 7.06678 GHz -35.25 dBm -31.82dB -12.22 dB
41.800 MHz 81.600 MHz 1.000 MHz 7.06682 GHz -35.18 d&m -31.74 dB -11.74 dB
81.600 MHz 122,400 MHz 1.000 MHz 7.14722 GHz -54.66 dBm 51.23dB -11.28 dB
122,400 MHz 200.000 MHz 1.000 MHz 7.14762 GHz -54.69 dBm -51.25 dB -11.25 dB
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11AX160MIMO_Ant7_6025
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=

Ref Level 10.00 dBm Offset 15.13 dB Mode Sweep
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[® 1Rm View
Limit heck PARS
0 dBf==28:
-10 dBém
-20 dBm
" T
-30 dBm o
-40 dBm
-50 dBm
-‘-‘*—»«_
-60 dBm
-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.81dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 5.77616 GHz -47.98 dBm -46.17 dB -6.17 dB
-248,400 MHz | 165,600 MHz 2,000 MHz 5.84160 GHz -33.58 dBm -31.77 dB -1.20dB |
-165.600 MHz -83.800 MHz 2,000 MHz 5.85960 GHz -32.11 dBm -30.30 dB -2.32dB
-83.800 MHz | -82.800MHz | 2.000 MHz | 5.94124 GHz -29.59 dBm | 27.79dB | -8.62 dB
982,800 MHz 983.800 MHz 2.000 MHz 6.10876 GHz -30.44 dBm -28.63dB -9.46 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.18152 GHz -33.52 dBm -31.71dB -4.60 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.22256 GHz -38.77 dém -36.96 dB -4.33 dB
248,400 MHz 400.000 MHz 2.000 MHz 6.27408 GHz -50.28 dém -48.48 dB -8.48 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.93 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 5.76000 GHz -49.50 dBm -46.57 dB -6.57 dB
-248,400 MHz | 165,600 MHz 2,000 MHz 5.77664 GHz -52.10 dBm -49.17 dB 9.18 dB
-165.600 MHz -83.800 MHz 2,000 MHz 5.94116 GHz -33.86 dBm -30.93 dB -10.92 dB
-83.800 MHz | -82.800MHz | 2.000 MHz | 5.94124 GHz -33.71 dBm | -30.78dB | -11.62dB
982,800 MHz 983.800 MHz 2.000 MHz 6.10876 GHz -34.11 dBm -31.19dB -12.02 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.18984 GHz -40.06 dBm -37.13dB -9.20 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.22584 GHz -43.05 dém -40.12 dB -7.01dB
248,400 MHz 400.000 MHz 2.000 MHz 6.27496 GHz -54.05 dém 51.13 dB -11.13 dB
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Ref Level 10.00 dBm Offset 15.02 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.09 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -313.200 MHz 2,000 MHz 5.87088 GHz -54.08 dBm -51.99 dB -11.99 dB
-313.200 MHz | -208.800 MHz 2,000 MHz 5.97608 GHz -39.53 dBm -37.44 dB -9.42 dB
-208.800 MHz | -105.400 MHz 2,000 MHz 6.03330 GHz -30.35 dBm -28.26 dB -4.68 dB |
-105.400 MHz | -104.400 MHz | 2,000 MHz | 6.07964 GHz -28.15 dém | -26.06 dB | -6.89 dB
104.400 MHz 105.400 MHz 2.000 MHz 6.29036 GHz -31.12 dBm -29.03 dB -0.86 dB
105.400 MHz 208,800 MHz 2,000 MHz 6.30893 GHz -32.07 dBm -29.97 dB -8.54 dB
208.800 MHz 213.200 MHz 2,000 MHz 6.39392 GHz -43.72 dém -41.63 dB -13.62 dB
213.200 MHz 400.000 MHz 2.000 MHz 6.40840 GHz -56.13 dBm -54.04 dB -14.04 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.17 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -264,000 MHz 2,000 MHz 5.92016 GHz -53.50 dBm -51.33dB -11.33dB
-264.000 MHz | -176.000 MHz 2,000 MHz 6.00720 GHz -34.79 dBm -32.62 dB -4.38 dB |
-176.000 MHz -89.000 MHz 2,000 MHz 6.02137 GHz -32.76 dBm -30.59 dB -3.73dB
-89.000 MHz |~ -88.000MHz | 2.000 MHz | 6.09604 GHz -27.71 dBm | 2554 dB | -6.37 dB
98.000 MHz 89.000 MHz 2.000 MHz 6.27396 GHz -28.97 dBm -26.80 dB -7.63 dB
89.000 MHz 176.000 MHz 2,000 MHz 6.33199 GHz -32.40 dBm -30.24 dB -4.90 dB
176.000 MHz 264,000 MHz 2,000 MHz 6.36528 GHz -37.05 dém -34.868 dB -6.30 dB
264,000 MHz 400.000 MHz 2.000 MHz 6.44012 GHz -55.31 dBm -53.15 dB -13.15dB
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.63 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -313.200 MHz 2,000 MHz 6.03160 GHz -52.57 dBm -50.95 dB -10.95 dB
-313.200 MHz | -208.800 MHz 2,000 MHz 6.13592 GHz -37.61 dBm -35.98 dB -7.95 dB
-208.800 MHz | -105.400 MHz 2,000 MHz 6.18186 GHz -28.83 dBm -28.21 dB -3.74 dB
-105.400 MHz | -104.400 MHz | 2,000 MHz | 6.23964 GHz -27.30 dBm | -25.68 dB | -6.51 dB
104.400 MHz 105.400 MHz 2.000 MHz 6.45036 GHz -30.01 dBm -28.38 dB -0.22 db
105.400 MHz 208,800 MHz 2,000 MHz 6.47349 GHz -31.43 dBm -29.80 dB -8.01dB
208.800 MHz 213.200 MHz 2,000 MHz 6.55488 GHz -43.30 dém -41.67 dB -13.55 dB
213.200 MHz 400.000 MHz 2.000 MHz 6.65832 GHz -55.47 dgm -53.84 dB -13.84 dB
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Ref Level 10.00 dBm Offset 15.42 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.09 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -254,400 MHz 2,000 MHz 6.09048 GHz -52.75 dBm -48.66 dB -8.66 dB
-254.400 MHz | -169.600 MHz 2,000 MHz 6.15080 GHz -39.83 dBm -35.74 dB 4.26 dB |
-169.600 MHz -85.800 MHz 2,000 MHz 6.17840 GHz -35.89 dBm -31.80 dB -4.09 dB
-85.800 MHz | -84.800MHz | 2.000 MHz | 6.25924 GHz -30.11 dBm | -26.02dB | -6.85 dB
984.800 MHz 85.800 MHz 2.000 MHz 6.43076 GHz -33.01 dBm -28.92 dB -9.76 dB
985.800 MHz 169.600 MHz 2,000 MHz 6.48367 GHz -37.56 dBm -33.47 dB -8.43 db
169.600 MHz 254,400 MHz 2,000 MHz 6.52128 GHz -41.56 dBm -37.48 dB -8.53 dB
254,400 MHz 400.000 MHz 2.000 MHz 6.50968 GHz -55.58 dBm -51.49 dB -11.49 dB
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11AX160MIMO_Ant7_6505

Spectrum
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Ref Level 10.00 dBm  Offset 15.26 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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-70 dBm
-80 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.02 dBm RBW 2.000 MHz
Range low | Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.21856 GHz -44.06 dBm -41.04 dB -1.04 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.29824 GHz -39.79 dBm -36.77 dB -265dB |
-164.800 MHz -83.400 MHz 2,000 MHz 6.34032 GHz -37.01 dBm -33.99 dB -6.00 dB
-83.400MHz | -82.400MHz | 2.000 MHz | 6.42164 GHz -31.67 dBm | -28.65dB | -9.48 dB
82,400 MHz 83.400 MHz 2.000 MHz 6.58836 GHz -34.80 dBm -31.78dB -12.61 dB
983.400 MHz 164.800 MHz 2,000 MHz 6.66976 GHz -40.08 dBm -37.05dB -0.06 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.70096 GHz -43.72 dém -40.70 dB -8.16 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.80600 GHz -50.64 dBm -47.62 dB -7.62 dB
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Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 15.54 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.505 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -3.87 dBm

Standard: None

RBW 2.000 MHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -248,400 MHz 2.000 MHz 6.21568 GHz -44.80 dém -40.93 dB 093 dB
-248,400 MHz | -165.600 MHz 2.000 MHz 6.30864 GHz -42.30 dem -38.43 dB -5.98 dB
-165.600 MHz 83,800 MHz 2.000 MHz 6.42108 GHz -31.48 dBm -27.61 dB 7.60dB
63,800 MHz | -82.800 MHz | 2.000 MHz | 6.42124 GHz -31.4Sdem | -27.58dB -8.42 dB
982,800 MHz 983.800 MHz 2.000 MHz 6.58876 GHz -34.45 dBm -30.58 dB -1142 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.58900 GHz -34.65 dBm -30.78 dB -10.76 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.70792 GHz -47.21 dgm -43.34 dB -0.93 dB
248,400 MHz 400.000 MHz 2.000 MHz 6.78728 GHz -53.64 dBm -40.78 dB -0.78 dB
™ -—
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11AX160MIMO_Ant7_6665

Spectrum o
Ref Level 10.00 dBm  Offset 15.56 dB Mode Sweep
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[® 1Rm View
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CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.04 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -322,800 MHz 2,000 MHz 6.34216 GHz -46.66 dBm -42.62 dB -2.62 dB
-322,800 MHz | -215.200 MHz 2,000 MHz 6.35128 GHz -45.23 dBm -41.18 dB -2.20dB |
-215.200 MHz | -108.600 MHz 2,000 MHz 6.48641 GHz -37.16 dBm -33.12dB -7.87 dB
-108.600 MHz | -107.600 MHz | 2.000 MHz | 6.55644 GHz -40.24 dBm | -36.20dB  -17.03dB
107.600 MHz 108.600 MHz 2.000 MHz 6.77356 GHz -40.43 dBm -36.38 dB -17.22 dB
108.600 MHz 215.200 MHz 2,000 MHz 6.82174 GHz -40.29 dBm -36.24 dB -12.63 dB
215.200 MHz 322,800 MHz 2,000 MHz 6.98712 GHz -53.56 dém -49.52 dB -0.59 dB
322,800 MHz 400.000 MHz 2.000 MHz 6.98800 GHz -54.11 dBém -50.07 dB -10.07 dB
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Spectrum o
Ref Level 10.00 dBm Offset 15.35 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.30 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 6.36688 GHz -47.96 dBm -43.67 dB -3.67 dB
-248,400 MHz | 165,600 MHz 2,000 MHz 6.41768 GHz -51.31 dBm -47.02 dB -7.17 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.58116 GHz -32.59 dBm -28.29 d -8.29 dB
-83.800 MHz | -82.800MHz | 2.000 MHz | 6.58124 GHz -3252dBm | -28.23dB | -9.06 dB
982,800 MHz 983.800 MHz 2.000 MHz 6.74876 GHz -35.46 dBm -31.17 dB -12.00 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.74884 GHz -35.54 dBm -31.25dB -11.24 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.86264 GHz -46.58 dBm -42.28 dB -0.64 db
248,400 MHz 400.000 MHz 2.000 MHz 6.95360 GHz -53.40 dBm -40.11 dB -0.11 dB
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11AX160MIMO_Ant7_6825

Spectrum o
Ref Level 10.00 dBm  Offset 15.40 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABRS
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-50 dem-
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=70 dBm
-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.93 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400.000 MHz | -279.200MHz | 2,000 MHz | 6.51408 GHz -36.72 dBm | -33.79dB | -3.06 dB
-279.200 MHz | -140.600 MHz 2,000 MHz 6.54584 GHz -36.46 dBm -33.53 dB -5.54 dB
-140.600 MHz -139.600 MHz 2.000 MHz 6.68444 GHz -31.92 dBm -28.99 dB -9.83 dB
139.600 MHz 140.600 MHz 2,000 MHz 6.96556 GHz -34.22 dBm -31.29dB -12.13 dB
140,600 MHz 279.200 MHz 2,000 MHz 7.00085 GHz -33.93 dém -31.00 dB -8.97 db
279.200 MHz 400.000 MHz 2.000 MHz 7.13624 GHz -45.90 dBm 97 dB -12.22 db
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Spectrum o
Ref Level 10.00 dBm Offset 15.42 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.22 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -249.600MHz 2,000 MHz | 6.52752 GHz -45.84 dBm | -42.62dB | -2.62 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.65232 GHz -38.45 dBm -35.23dB -6.32 dB
-166.400 MHz | -84.200MHz | 2,000 MHz | 6.65984 GHz -37.44dBm |  -34.22dB | -6.34 dB
84,200 MHz -83.200 MHz 2,000 MHz 6.74084 GHz -31.98 dBm -28.76 dB -9.60 dB
983.200 MHz 84.200 MHz 2.000 MHz 6.90916 GHz -33.77 dBm -30.55dB -11.38 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.98848 GHz -39.15 dam -35.93dB -8.22 db
166.400 MHz 249,600 MHz 2,000 MHz 7.02200 GHz -41.46 dgm -38.24 dB -5.83 dB
249,600 MHz 400.000 MHz 2.000 MHz 7.11584 GHz -53.01 dém -40.80 dB -0.80 dB
- ———
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11AX160MIMO_Ant7_6985

Spectrum o
Ref Level 10.00 dBm Offset 15.64 dB Mode Sweep
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[® 1Rm View
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CF 6.985 GHz 10001 pts Span 1.0 GHz
Spectrum Emission Mask Standard: None
Peak Power -4.89 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-500.000 MHz | -367.200 MHz 2,000 MHz 6.58225 GHz -48.62 dBm -43.73 dB -3.73dB
-367.200 MHz | -244.800 MHz 2,000 MHz 6.67575 GHz -41.21 dBm -36.32 dB -2.00 dB
-244,800 MHz | -123.400 MHz 2,000 MHz 6.80805 GHz -34.15 dBm -29.26 dB -5.73 dB
-123.400 MHz | -122.400MHz | 2.000 MHz | 6.86165 GHz -35.48 dBm | -30.50dB  -11.59dB
122,400 MHz 123,400 MHz 2.000 MHz 7.10835 GHz -36.76 dBm -31.86 dB -12.86 dB
123,400 MHz 244,800 MHz 2,000 MHz 7.13815 GHz -35.96 dBm -31.06dB -9.10 dB
244,800 MHz 267.200 MHz 2,000 MHz 7.20145 GHz -48.13 dém -43.24 dB -0.19 dB
267.200 MHz 500.000 MHz 2.000 MHz 7.38785 GHz -55.59 dBm -50.70 dB -10.70 dB
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Spectrum o
Ref Level 10.00 dBm Offset 15.67 dB Mode Sweep
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[® 1Rm View
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CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.42 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.68696 GHz -48.30 dBm -44.87 dB ¥
-247.200 MHz | -164.800 MHz 2,000 MHz 6.73800 GHz -50.94 dBm -47.51dB k
-164.800 MHz -83.400 MHz 2,000 MHz 6.82816 GHz -41.05 dBm -37.63 dB R
-83.400MHz | -82.400MHz | 2.000 MHz | 6.90164 GHz -34.02 dBm | -30.60 dB | R
82,400 MHz 83.400 MHz 2.000 MHz 7.06836 GHz -32.76 dBm -29.34 dB .
983.400 MHz 164.800 MHz 2,000 MHz 7.14800 GHz -39.02 dBm -35.60 dB .
164.800 MHz 247.200 MHz 2,000 MHz 7.15744 GHz -40.24 dgm -36.81 dB .
247.200 MHz 400.000 MHz 2.000 MHz 7.27456 GHz -53.24 dém -40.82 dB E
7
I ) [T

Sporton International Inc. (Kunshan) Page Number 1 A241 of A330
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193



saranas. FCC RF Test Report Report No. : FR3D0607F

< Power Spectral Density for 802.11ax HE20 partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result : EIRP Limit .
Mode Antenna | FreqMH2) | o0 | ngex | [@BmmHz] | G2 | [dBmMHZ] | [dBmmHZ] | VEdict
26Tone RUO -4.7 -3.30 -8.00 <-1.00 PASS
Ant7 5955 52Tone | RU37 -5.26 -3.30 -8.56 <-1.00 PASS
106Tone | RUS3 -5.06 -3.30 -8.36 <-1.00 PASS
26Tone RUO -4.96 -4.10 -9.06 <-1.00 PASS
Ant5 5955 52Tone | RU37 -4.97 -4.10 -9.07 <-1.00 PASS
106Tone | RUS3 -4.63 -4.10 -8.73 <-1.00 PASS
26Tone RUO -1.82 -0.68 -2.50 <-1.00 PASS
total 5955 52Tone | RU37 -2.10 -0.68 -2.78 <-1.00 PASS
106Tone | RU53 -1.83 -0.68 -2.51 <-1.00 PASS
26Tone RUO -4.51 -3.30 -7.81 <-1.00 PASS
Ant7 6175 52Tone | RU37 -4.95 -3.30 -8.25 <-1.00 PASS
106Tone | RUS3 -4.87 -3.30 -8.17 <-1.00 PASS
26Tone RUO -4.96 -4.10 -9.06 <-1.00 PASS
Ant5 6175 52Tone | RU37 -4.9 -4.10 -9.00 <-1.00 PASS
106Tone | RU53 -5.25 -4.10 -9.35 <-1.00 PASS
26Tone RUO -1.72 -0.68 -2.40 <-1.00 PASS
total 6175 52Tone | RU37 -1.91 -0.68 -2.59 <-1.00 PASS
11AX20MIMO 106Tone | RU53 -2.05 -0.68 -2.73 <-1.00 PASS
26Tone RUS8 -4.95 -3.30 -8.25 <-1.00 PASS
Ant7 6415 52Tone | RU40 -5.55 -3.30 -8.85 <-1.00 PASS
106Tone | RU54 -4.74 -3.30 -8.04 <-1.00 PASS
26Tone RU8 -4.76 -4.10 -8.86 <-1.00 PASS
Ant5 6415 52Tone | RU40 -6.62 -4.10 -10.72 <-1.00 PASS
106Tone | RU54 -5.22 -4.10 -9.32 <-1.00 PASS
26Tone RU8 -1.84 -0.68 -2.52 <-1.00 PASS
total 6415 52Tone | RU40 -3.04 -0.68 -3.72 <-1.00 PASS
106Tone | RU54 -1.96 -0.68 -2.64 <-1.00 PASS
26Tone RUO -4.36 -3.50 -7.86 <-1.00 PASS
Ant7 6435 52Tone | RU37 -3.86 -3.50 -7.36 <-1.00 PASS
106Tone | RU53 -4.29 -3.50 -7.79 <-1.00 PASS
26Tone RUO -4.55 -4.00 -8.55 <-1.00 PASS
Ant5 6435 52Tone | RU37 -5.61 -4.00 -9.61 <-1.00 PASS
106Tone | RU53 -4.72 -4.00 -8.72 <-1.00 PASS
26Tone RUO -1.44 -0.74 -2.18 <-1.00 PASS
total 6435 52Tone | RU37 -1.64 -0.74 -2.38 <-1.00 PASS
106Tone | RUS3 -1.49 -0.74 -2.23 <-1.00 PASS
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26Tone RUO -3.89 -3.50 -7.39 <-1.00 PASS
Ant7 6475 52Tone | RU37 -3.89 -3.50 -7.39 <-1.00 PASS
106Tone | RU53 -4.54 -3.50 -8.04 <-1.00 PASS
26Tone RUO -5.66 -4.00 -9.66 <-1.00 PASS
Ant5 6475 52Tone | RU37 -6 -4.00 -10.00 <-1.00 PASS
106Tone | RU5S3 -5.6 -4.00 -9.60 <-1.00 PASS
26Tone RUO -1.68 -0.74 -2.42 <-1.00 PASS
total 6475 52Tone | RU37 -1.81 -0.74 -2.55 <-1.00 PASS
106Tone | RU53 -2.03 -0.74 -2.77 <-1.00 PASS
26Tone RUS8 -3.94 -3.50 -7.44 <-1.00 PASS
Ant7 6515 52Tone | RU40 -4.02 -3.50 -7.52 <-1.00 PASS
106Tone | RU54 -4.78 -3.50 -8.28 <-1.00 PASS
26Tone RUS8 -6.41 -4.00 -10.41 <-1.00 PASS
Ant5 6515 52Tone | RU40 -6.66 -4.00 -10.66 <-1.00 PASS
106Tone | RU54 -5.89 -4.00 -9.89 <-1.00 PASS
26Tone RU8 -1.99 -0.74 -2.73 <-1.00 PASS
total 6515 52Tone | RU40 -2.13 -0.74 -2.87 <-1.00 PASS
106Tone | RU54 -2.29 -0.74 -3.03 <-1.00 PASS
26Tone RUO -3.34 -3.40 -6.74 <-1.00 PASS
Ant7 6535 52Tone | RU37 -3.24 -3.40 -6.64 <-1.00 PASS
106Tone | RUS3 -3.24 -3.40 -6.64 <-1.00 PASS
26Tone RUO -7.67 -4.00 -11.67 <-1.00 PASS
Ant5 6535 52Tone | RU37 -7.75 -4.00 -11.75 <-1.00 PASS
106Tone | RU53 -7.66 -4.00 -11.66 <-1.00 PASS
26Tone RUO -1.98 -0.68 -2.66 <-1.00 PASS
total 6535 52Tone | RU37 -1.92 -0.68 -2.60 <-1.00 PASS
106Tone | RU53 -1.90 -0.68 -2.58 <-1.00 PASS
26Tone RUO -4.93 -3.40 -8.33 <-1.00 PASS
Ant7 6695 52Tone | RU37 -4.93 -3.40 -8.33 <-1.00 PASS
106Tone | RUS3 -5 -3.40 -8.40 <-1.00 PASS
26Tone RUO -4.89 -4.00 -8.89 <-1.00 PASS
Ant5 6695 52Tone | RU37 -4.91 -4.00 -8.91 <-1.00 PASS
106Tone | RU53 -4.74 -4.00 -8.74 <-1.00 PASS
26Tone RUO -1.90 -0.68 -2.58 <-1.00 PASS
total 6695 52Tone | RU37 -1.91 -0.68 -2.59 <-1.00 PASS
106Tone | RU53 -1.86 -0.68 -2.54 <-1.00 PASS
26Tone RUS8 -4.18 -3.40 -7.58 <-1.00 PASS
Ant7 6855 52Tone | RU40 -4.68 -3.40 -8.08 <-1.00 PASS
106Tone | RU54 -4.61 -3.40 -8.01 <-1.00 PASS
26Tone RUS8 -4.82 -4.00 -8.82 <-1.00 PASS
Ant5 6855 52Tone | RU40 -5.17 -4.00 -9.17 <-1.00 PASS
106Tone | RU54 -5.1 -4.00 -9.10 <-1.00 PASS
26Tone RUS8 -1.48 -0.68 -2.16 <-1.00 PASS
total 6855 52Tone | RU40 -1.91 -0.68 -2.59 <-1.00 PASS
106Tone | RU54 -1.84 -0.68 -2.52 <-1.00 PASS
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26Tone RUO -3.98 -3.40 -7.38 <-1.00 PASS
Ant7 6875 52Tone | RU37 -4.86 -3.40 -8.26 <-1.00 PASS
106Tone | RU53 -4.59 -3.40 -7.99 <-1.00 PASS
26Tone RUO -7.24 -4.00 -11.24 <=-1.00 PASS
Ant5 6875 52Tone | RU37 -5.99 -4.00 -9.99 <-1.00 PASS
106Tone | RU53 -6.03 -4.00 -10.03 <-1.00 PASS
26Tone RUO -2.30 -0.68 -2.98 <-1.00 PASS
total 6875 52Tone | RU37 -2.38 -0.68 -3.06 <-1.00 PASS
106Tone | RU53 -2.24 -0.68 -2.92 <-1.00 PASS
26Tone RUO -4.21 -3.50 -7.71 <-1.00 PASS
Ant7 6895 52Tone | RU37 -4.95 -3.50 -8.45 <-1.00 PASS
106Tone | RU53 -3.95 -3.50 -7.45 <-1.00 PASS
26Tone RUO -5.81 -4.30 -10.11 <-1.00 PASS
Ant5 6895 52Tone | RU37 -5.65 -4.30 -9.95 <-1.00 PASS
106Tone | RU53 -6.08 -4.30 -10.38 <-1.00 PASS
26Tone RUO -1.93 -0.88 -2.81 <-1.00 PASS
total 6895 52Tone | RU37 -2.28 -0.88 -3.16 <-1.00 PASS
106Tone | RU53 -1.88 -0.88 -2.76 <-1.00 PASS
26Tone RUO -3.96 -3.50 -7.46 <-1.00 PASS
Ant7 6995 52Tone | RU37 -4.44 -3.50 -7.94 <-1.00 PASS
106Tone | RUS3 -4.5 -3.50 -8.00 <-1.00 PASS
26Tone RUO -5.46 -4.30 -9.76 <-1.00 PASS
Ant5 6995 52Tone | RU37 -5.67 -4.30 -9.97 <-1.00 PASS
106Tone | RU53 -5.55 -4.30 -9.85 <-1.00 PASS
26Tone RUO -1.64 -0.88 -2.52 <-1.00 PASS
total 6995 52Tone | RU37 -2.00 -0.88 -2.88 <-1.00 PASS
106Tone | RU53 -1.98 -0.88 -2.86 <-1.00 PASS
26Tone RU8 -5.08 -3.50 -8.58 =-1.00 PASS
Ant7 7095 52Tone | RU40 -5.04 -3.50 -8.54 =-1.00 PASS
106Tone | RU54 -5.2 -3.50 -8.70 =-1.00 PASS
26Tone RU8 -4.17 -4.30 -8.47 <-1.00 PASS
Ant5 7095 52Tone | RU40 -4.33 -4.30 -8.63 <-1.00 PASS
106Tone | RU54 -4.38 -4.30 -8.68 <-1.00 PASS
26Tone RU8 -1.59 -0.88 -2.47 <-1.00 PASS
total 7095 52Tone | RU40 -1.66 -0.88 -2.54 <-1.00 PASS
106Tone | RU54 -1.76 -0.88 -2.64 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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